

## TEST REPORT

Ref. No. : 2003/11/19/16188 – 16191

Date : 29.11.2003

No. of Pages : THREE

Page : 2

Nature of Sample	Polymer "J" Bolt	
Coating	With Polymer Coating	
Cosmic No.	16190	16191
Photographs	Fig.1, No.3	Fig.1, No.2
Sample Size	8.5 $\phi$ mm	10 $\phi$ mm
Thread Side	7.5 $\phi$ mm	9.2 $\phi$ mm
Length, mm	124.5	148.5
<b>OBSERVATIONS</b>	No peeling, flaking, blistering, cracking or any other sign of corrosion was observed on the coated surface of the sample. No decolourisation of polymer coating was observed.	No peeling, flaking, blistering, cracking or any other sign of corrosion was observed on the coated surface of the sample. No decolourisation of polymer coating was observed.
Photographs	Fig.2, No.8	Fig.2, No.6

for Cosmic Industrial Laboratories Ltd.



Dr. G. A. Bhat  
Director and Vice Chairman  
Authorized Signatory